Boutique Citroën Racing

Citroen Racing boutique

Welcome

  MY CART

TotalProducts Product 0

Shipping 0,00 €


Total 0,00 €

Cart

Categories

Newsletter

G11 Pedalbox tarmac

The full chapter isn't available, however you can buy retail parts

Retail

Sel. Landm. Ref. Nomination * Qty Unit price -tx Qty sel.
Tick or untick all
Ref: C3R5-G110.WEB.01
1 904491828A Dual Master Cylinder 23.8/19.05 (tarmac) x1 + -
2 904490938B BRAKE PEDAL x1 + -
3 904490958B BRAKE PEDAL PAD x1 + -
4 904491068A BRAKE PEDAL BEARING SPACER x1 + -
5 PS89064A10 Bearing B 17x35x10 x2 + -
-- 6 PS74001A10 Nut M6 x6 + -
7 PS82021A10 Socket Screw M6-40 12.9 x2 + -
8 904490948B CLUTCH PEDAL x1 + -
9 904491078A CLUTCH PEDAL BEARING SPACER x1 + -
10 CS460048ST Ball Bearing Ø12x28 x2 + -
11 904602588A THROTTLE PEDAL COVER x1 + -
12 1G1163990A Throttle pedal x1 + -
13 904602688A CLUTCH MC Adjuster x1 + -
14 904602698A CLUTCH MC STOP x1 + -
15 1F6363650B Master Cylinder D17.8 (0.7) x1 + -
16 6946-38 PLAIN WASHER Ø6x14-2 x3 + -
17 904490918A CLUTCH MC bracket x1 + -
18 904606248A Screw M6x100 x1 + -
19 ST05900002 UPS Screw D8 M6X100 L20 x3 + -
20 PS82119A10 Socket Screw CHC M6-12 x4 + -
21 PS88653A10 SMLE 8 LH thread bearing x1 + -
22 PS86004A10 Onduflex washer 6 type A x4 + -
23 PS74064A10 LH thread nut HM M8 x1 + -
24 904601328B PEDALS BRACKET x1 + -
25 904490888A PEDALS AXLE x1 + -
26 ST05800001 Screw ULF M8 L16 x1 + -
27 PS86510A10 Spring Washer Ø8 x4 + -
28 PS82130A01 Socket Screw M8-16 12.9 x4 + -
29 904490978C DRIVER FOOTREST x1 + -
30 ST05800002 Screw ULF M6x100 L20 CL10.9 x4 + -
31 904490988A FOOTREST SPACER x1 + -
32 PS74130A10 Axis receiver x2 + -
-- 33 PS74673A10 Captive Nut M6 x2 + -
34 1F6362849A Brake fluid Tank x2 + -
35 1G1124543B Brake fluid Cover x1 + -
36 1G3262850A Clutch fluid Tank x1 + -
37 265375 Wing stud x2 + -
38 1F6362743A Reservoir boot x3 + -
39 PS86135A10 Axis setting washer x2 + -
40 PS92502A10 Countersunk head rivet Ø2,4x6,5 x4 + -
41 904490928A BRAKE MC bracket x1 + -
42 PS88731A10 M8 ball joint rod end x2 + -
43 6933-19 HEXAGONAL NUT M8x4 cl8 x2 + -
44 6947-78 Washer 8x16-1.5 x1 + -
45 PS73031A10 Ecrou raccord MCK-PK-4 x6 + -
46 1F6363866A Master Cylinder Banjo Coupling Screw x3 + -
47 1F6363865A Master Cylinder Banjo Coupling x3 + -
48 PS81031A10 Copper seal d10.2 D13.9 Th1 x6 + -
49 904491698A Tank to Rear MC hose 0,25m x1 + -
50 904491708A Tank to Front MC hose 0,25m x1 + -
51 904491718A Tank to Clutch MC hose 0,25m x1 + -
52 PS82628A10 Screw ULF M4-12 10.9 x4 + -
53 PS92565A10 Alu TF d3.2x6 Rivet x4 + -
54 6922-54 Screw M6x100-20 x2 + -

Total of selected parts -Tx € HT

* : Place your mouse over the nomination for more detail